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TEST SUMMARY

511 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

51.3 6DB BANDWIDTH
RESULT: Passed

5.1.4 100KHz BANDWIDTH OF FREQUENCY BAND EDGE
RESULT: Passed

5.1.5 POWER SPECTRAL DENSITY
RESULT: Passed

5.1.6 SPURIOUS EMISSION
RESULT: Passed

51.7 RESTRICTED BANDS
RESULT: Passed

5.1.8 RADIATED EMISSIONS
RESULT: Passed

5.1.9 CONDUCTED EMISSIONS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:

Appendix 1: Test result

2. Test Sites

2.1 Test Facilities

Shenzhen Timeway Technology Consulting Co., Ltd.
(FCC Registration No.: 899988)

East 5/F Block 4, Anhua Industrial park, No.8,
Tai Ran Rd. CheGongMiao, Futian District, Shenzhen,
Guangdong 518040, P.R. China

AUDIX Technology (Shenzhen) Co., Ltd.
(FCC Registration No.: 90454)

No. 6, Ke Feng Road, Block 52
Shenzhen Science & Industry Park
Nantou, Shenzhen

Guangdong, P.R. China

The tests at the test sites have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Kind of Equipment Manufacturer Type S/IN S::::orated
Transmitter spurious emissions & Receiver spurious emissions test
(9kHz - 1GHz) (AUDIX)
3#Chamber AUDIX N/A N/A 2010-12-05
EMI Spectrum Agilent E4407B MY41440292 2011-05-08
Test Receiver Rohde & Schwarz | ESVS10 834468/011 2011-05-08
Amplifier HP 8447D 2648A04738 2011-05-08
Bilog Antenna Schaffner CBL6111C 2598 2010-12-09
RF Cable MIYAZAKI 8D-FB 3# Chamber No.1| 2011-05-08
Coaxial Switch Anritsu MP59B M73989 2011-05-08
Triple-loop Antenna Rohde & Schwarz HMO020 843885/002 2011-05-10
Transmitter spurious emissions & Receiver spurious emissions test
(above 1GHz) (AUDIX)
Spectrum Analyzer Agilent E4446A US44300459 2011-05-08
Horn Antenna EMCO 3115 9510-4580 2010-11-19
Horn Antenna EMCO 3116 00060088 2010-11-09
Amplifier Agilent 8449B 3008A00863 2011-05-08
RF Cable Hubersuhner SUCOFLEX102 | 28620/2 2011-05-08
RF Cable Hubersuhner SUCOFLEX102 | 28618/2 2011-05-08
RF Cable Hubersuhner SUCOFLEX102 | 28610/2 2011-05-08
Radio spectrum test (Timeway)
Spectrum Analyzer Rohde & Schwarz | FSEM 848597/001 2011-04-21
Temperature and GZ-ESPEC/
Humidity Cabinet ESPEC EL-02AGP | 9209082 2011-08-06
Power Supply LRTEAC TDGC2-10 0205086 N/A
Conducted Emission (Timeway)
Receiver R&S EH 3 860905/006 2011-04-24
Artificial Mains Network | R&S ESH3-Z5 100294 2011-04-24
Radiated Emission (3m Chamber) (30MHz - 2GHz) (Timeway)
Receiver R&S ESPI 3 100379 2011-04-24
Ultra Broadband ANT | R&S HL562 100157 2011-04-24
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is
performed outside the United States, to equivalent nationally recognized standards
organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were retained in the TUV
Rheinland (Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

Shenzhen Timeway Technology Consulting Co., Ltd. test facility located at East 5/F Block
4, Anhua Industrial park, No.8, Tai Ran Rd. CheGongMiao, Futian District, Shenzhen,
Guangdong 518040, P.R. China and AUDIX Technology (Shenzhen) Co., Ltd. test facility
located at No. 6, Ke Feng Road, Block 52, Shenzhen Science & Industry Park, Nantou,
Shenzhen, Guangdong, P.R. China are listed on the US Federal Communications
Commission list of facilities approved to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

Kodak PULSE Digital Frame —W1030 is a display product with Wi-Fi system. The Wi-Fi is
designed for IEEE802.11b/g wireless local area networks (WLANSs) applications. It supports
datarate 6, 9, 12, 18, 24, 36, 48 and 54Mbits/s in OFDM mode, 5.5 and 11Mbits/s in CCK
mode, 1Mbits/s in DBPSK mode, 2Mbits/s in DQPSK mode. This product will provide the
basic value proposition of viewing user pictures & video on a screen larger than the back of
the camera without having to sit in front of the PC.

For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment:

Kodak PULSE Digital Frame

Type Designation: W1030
FCC ID PA4PUL1030
ICID 1016B-PUL1030
Rated Input Power DC 5V (via AC/DC adapter)
Rated input Current 2A

Table 3: Technical Specification of WiFi module (802.11b/g)

Description
Item
IEEE 802.11b ‘ IEEE 802.11g
Operating Frequency band 2400 — 2483.5 MHz
Channel Number 11
Channel Bandwidth (MHz) 20
Modulation DBPSK, DQPSK, CCK OFDM
Data Rate (Mbps) 1/2/5.5/11 6/9/12/18/24/36/48/54
Antenna Integrated Antenna
Antenna Gain (dBi) 2.0
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Table 4: Technical Specification of Carrier Frequency

Frequency Band Channel No. Frequency Channel No. Frequency
1 2412MHz 7 2437MHz
2 2417MHz 8 2447MHz
2400 — 2483.5 MHz 3 2422MHz 9 2452MHz
4 2427MHz 10 2457MHz
5 2432MHz 11 2462MHz
6 2437MHz

3.3 Independent Operation Modes

The basic operation modes are:
A. On
1. Wi-Fi mode
a. transmitting
b. receiving
2. Inter-memory mode
3. USB mode
4. Memory card mode
B. Stand by
C. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the
procedures in ANSI C63.4:; 2003.

4.3 Special Accessories and Auxiliary Equipment

Table 5: Interfaces and Cables

Description Specification Length
USB port USB Host interface, 4 cores, shielded --
SD/SDHC/MMC/MS/XD Card slot Memory card interface --
MS/MS Pro Duo Card slot Memory card interface --

Table 6: Test Auxiliary Equipments

Description Manufacturer Model Specification

Input: AC 100-240V, 50/60Hz
Output: DC 5V, 2A

AC/DC Adaptor | WANLIDA Group Co., Ltd. | MPA-520
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4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in

the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.

4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test
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Diagram of Measurement Equipment Configuration for Conduction Measurement
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test standard : FCC Part 15.247(b)(4) and Part 15.203
Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 2.0dBi, and the antenna connector is designed with permanent attachment and
no consideration of replacement. Therefore the EUT is considered sufficient to comply with the
provision.
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5.1.2 Peak Output Power

RESULT: Passed
Test date : 2010-06-20

Test standard : FCC Part 15.247(b)(1)
Basic standard : ANSI C63.4: 2003
Limit : 1 Watt

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A.l.a

Ambient temperature : 25C

Relative humidity : 52%

Atmospheric pressure : 101kPa

Table 7: Test result of Peak Output Power, 802.11b 1Mbps

Channel -

Channel Frequency Peak Output Power Limit

(MHz) (dBm) (W) (W)
Low Channel 2412 14.75 0.029854 1
Middle Channel 2437 19.26 0.084333 1
High Channel 2462 19.03 0.079983 1

Table 8: Test result of Peak Output Power, 802.11b 5.5Mbps

Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2412 15.89 0.038815 1
Middle Channel 2437 20.35 0.108393 1
High Channel 2462 20.03 0.100693 1

Table 9: Test result of Peak Output Power, 802.11b 11Mbps

Channel T

Channel Frequency Peak Output Power Limit

(MHz) (dBm) (W) (W)
Low Channel 2412 17.16 0.052000 1
Middle Channel 2437 21.59 0.144212 1
High Channel 2462 21.34 0.136144 1
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Table 10: Test result of Peak Output Power, 802.11g 6Mbps

Channel -

Channel Frequency Peak Output Power Limit

(MHz) (dBm) (W) (W)
Low Channel 2412 17.82 0.060534 1
Middle Channel 2437 22.15 0.164059 1
High Channel 2462 21.92 0.155597 1

Table 11: Test result of Peak Output Power, 802.11g 24Mbps

Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2412 18.55 0.071614 1
Middle Channel 2437 21.01 0.12618 1
High Channel 2462 22.56 0.180302 1

Table 12: Test result of Peak Output Power, 802.11g 54Mbps

Channel T

Channel Frequency Peak Output Power Limit

(MHz) (dBm) (W) (W)
Low Channel 2412 16.59 0.045604 1
Middle Channel 2437 21.11 0.129122 1
High Channel 2462 20.65 0.116145 1
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Test Plot of Peak Output Power
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802.11b 1Mbps, High Channel
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802.11b 5.5Mbps, Low Channel

RBW 1 MHz RF Att 30 dB
Ref Lvl VBW 3 MHz
20 dBm SWT 5 ms Unit dBm

20
Y10[T1]

1o THPRR
CHiBW 9

IVIEW iMA

-20

-30

—40)

-50

-60

-70
cp

-80

Center 2.412 GHz 2.5 MHz/ Span 25 MHz

Date: 20.JUN.2010 19:22:34




Produkte
Products

A TUVRheinland®

Prufbericht -
Test Report No.

Nr.:

17016854 001

Seite 17 von 201
Page 17 of 201

802.11b 5.5Mbps, Middle Channel
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802.11b 11Mbps, Low Channel
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802.11b 11Mbps, High Channel
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802.11g 6Mbps, Low Channel
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802.11g 6Mbps, Middle Channel
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20
Y10[T1]

10 BN [
CH (Bl E

IVIEW iMA

-20

-30

—40)

-50

-60

-70
cp

-80

Center 2.437 GHz 2.5 MHz/ Span 25 MHz

Date: 20.JUN.2010 19:40:04

802.11g 6Mbps, High Channel

RBW 1 MHz RF Att 30 dB
Ref Lvl VBW 3 MHz
20 dBm SWT 5 ms Unit dBm

20
Y10[T1]

1o TATRR
CHIBW

IVIEW iMA

-20

-30

—40)

-50

-60

-70
cp

-80

Center 2.462 GHz 2.5 MHz/ Span 25 MHz

Date: 20.JUN.2010 19:07:00
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802.11g 24Mbps, Low Channel

Ref Lvl
20 dBm
20

RBW
VBW
SHT

1 MHz RF Att 30 dB
3 MHz
5 ms Unit dBm

Y10T1]

T [PAR
CH [BW g

IVIEW

-20

iMA

-30

-40

-50

-60

-70

cp

-B0

Center 2.412 GHz

Date: 20.JUN.2010 19:28:01

802.11g 24Mbps, Middle Channel

Ref Lvl
20 dBm
20

2.5 MHz/

RBW
VBW
SWT

Span 25 MHz

1 MHz RF Att 30 dB
3 MHz
5 ms Unit dBm

Y10[T1]

EF [FAR ~0T dBm
CH [BW 40 .00000p00 MHz

IVIERK

-20

iMA

-30

—40)

-50

-60

-70

cp

-80

Center 2.437 GHz

Date: 20.JUN.2010 19:34:36

2.5 MHz/

Span 25 MHz
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802.11g 24Mbps, High Channel

802.11g 54Mbps, Low Channel

RBW 1 MHz RF Att 30 dB
Ref Lvl VBW 3 MHz
20 dBm SHT 5 ms Unit dBm
20
MY IR
y 2.45
10 BN A 555
CH [BW 40.0Q000p00 MHz
D
-10
IVTEW
-20]
-30
-40]
-50
-B60]
-70
cp
cp
-80
Center 2.462 GHz 2.5 MHz/ Span 25 MHz
Date: 20.JUN.2010 19:04:34
RBW 1 MHz RF Att 30 dB
Ref Lvl VBW 3 MHz
20 dBm SWT 5 ms Unit dBm
20
ME IR dBm
2 GHz
10 T TH[PHR TH[ 59 aB]
S =0 .00000p00 MHz
0
-10]
IVIEW
-20
-30]
-4D)
-50]
-60
-70]
cp
cp
-80
Center 2.412 GHz 2.5 MHz/ Span 25 MHz
Date: 20.JUN.2010 19:30:18

iMA

iMA
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802.11g 54Mbps, Middle Channel

RBW 1 MHz RF Att 30 dB
Ref Lvl VBW 3 MHz
20 dBm SWT 5 ms Unit dBm
20
Y10[T1] 10|.80 dBm|
! 2. 5 BHz -
10 i iRk T a5
CH [BW 40 .Q0000po0 MHz
0
-10]
IVIER iMA
-20
-30]
-40
-50]
-60
-70]
cp
cp
-80
Center 2.437 GHz 2.5 MHz/ Span 25 MHz
Date: 20.JUN.2010 19:32:26

802.11g 54Mbps, High Channel

RBW 1 MHz RF Att 30 dB
Ref Lvl VBW 3 MHz
20 dBm SHT 5 ms Unit dBm
20
MY IR 10]. 47 dBm|
1 .46 ] ..
v
10 = i
CH [BW
D
-10
1MAX iMA
-20]
-30
-40]
-50
-B60]
-70
cp
cp
-80
Center 2.462 GHz 2.5 MHz/ Span 25 MHz

Date: 20.JUN.2010 139:03:23
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5.1.3 6dB Bandwidth

RESULT: Passed
Date of testing : 2010-06-20

Test standard : FCC Part 15.247(a)(1)
Basic standard : ANSI C63.4: 2003
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A.l.a

Ambient temperature : 25C

Relative humidity : 52%

Atmospheric pressure : 101kPa

Table 13: Test result of 6dB Bandwidth, 802.11b 1Mbps

Channel 6dB Bandwidth .
Channel Frequency (MHz) (MHz) Limit
Low Channel 2412 10.10 500kHz
Mid Channel 2437 9.82 500kHz
High Channel 2462 10.02 500kHz
Table 14: Test result of 6dB Bandwidth, 802.11b 5.5Mbps
Channel Channel 6dB Bandwidth Limit
Frequency (MHz) (MHz)
Low Channel 2412 11.02 500kHz
Mid Channel 2437 10.50 500kHz
High Channel 2462 10.50 500kHz
Table 15: Test result of 6dB Bandwidth, 802.11b 11Mbps
Channel Channel 6dB Bandwidth Limit
Frequency (MHz) (MHz)
Low Channel 2412 11.14 500kHz
Mid Channel 2437 9.65 500kHz
High Channel 2462 10.10 500kHz
Table 16: Test result of 6dB Bandwidth, 802.11g 6Mbps
Channel Channel 6dB Bandwidth Limit
Frequency (MHz) (MHz)
Low Channel 2412 16.59 500kHz
Mid Channel 2437 16.59 500kHz
High Channel 2462 16.63 500kHz
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Table 17: Test result of 6dB Bandwidth, 802.11g 24Mbps

Channel 6dB Bandwidth .

Channel Frequency (MHz) (MHz) Limit
Low Channel 2412 16.59 500kHz
Mid Channel 2437 16.59 500kHz
High Channel 2462 16.50 500kHz

Table 18: Test result of 6dB Bandwidth, 802.11g 54Mbps
Channel Channel 6dB Bandwidth Limit
Frequency (MHz) (MHz)

Low Channel 2412 16.59 500kHz
Mid Channel 2437 16.59 500kHz
High Channel 2462 16.59 500kHz
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Test Plot of 6dB Bandwidth
802.11b 1Mbps, Low Channel

RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
20 dBm SHT 5 ms Unit dBm
20
MY IR
10]
Nl IR
10.10020p40 MHz
D
1 1
D1 -5.B82 dBm — A
-10
1IVIEW
-20]
-30
-40
-50
-B60]
-70
-80
Center 2.412 GHz 2 MHz/ Span 20 MHz
Date: 20.JUN.2010 18:25:10
802.11b 1Mbps, Middle Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
20 dBm SWT 5 ms Unit dBm
20
MU IR
10 Al [TT1]
1 0
o] M wE—] 4B =
A,
-10
1VIEW
-20
-30
-40]
-50
-B0|
-70
-B0!
Center 2.437 GHz 2 MHz/ Span 20 MHz

Date:

20.JUN.2010

18:28:47

iMA

iMA
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802.11b 1Mbps, High Channel

Ref Lvl
20 dBm
20

RBW
VBW
SWT

100 kHz
100 kHz
5 ms

RF Att

Unit

Y1

-0l.3
2.45701[

a4
is]

Al

o .02004

D08 MHz

IVIEW

-20

-30

—40)

-50

-60

-70

-80

Center 2.462 GHz

Date:

20.JUN.2010

2 MHz/
18:45:56

802.11b 5.5Mbps, Low Channel

Ref Lvl
20 dBm
20

RBW
VBW
SWT

100 kHz
100 kHz
5 ms

Span

RF Att

Unit

20 MHz

30 dB

dBm

Y1

10 dBm|

Al

04409 MH

dB

D1 -5.

b5 dBm

IVIEW

-20

-30

—40)

-50

-60

-70

-80

Center 2.412 GHz

Date:

20.JUN.2010

2 MHz/
18:12:26

Span

20 MHz

iMA

iMA
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802.11b 5.5Mbps, Middle Channel

Ref Lvl

20

20 dBm

RBW
VBW
SWT

100 kHz
100 kHz
5 ms

RF Att

Unit

Y10[T1]

ST{TTTT

0. 1T dB
0 .50100pR0O0 MHz

1T -1,

dBm X

-20

IVIEW

-30

—40)

-50

-60

-70

-80

Date:

802.11b 5.5Mbps, High Channel

Center 2.437 GHz
20.JUN.2010

Ref Lvl

20

20 dBm

18:32:53

2 MHz/

RBW
VBW
SWT

100 kHz
100 kHz
5 ms

Span 20 MHz

RF Att

Unit

Y10[T1]

ST{TTTT

.
0 .50100pR0O0 MHz

D1 -1.

S5 dBm —

-20

IVIEW

-30

—40)

-50

-60

-70

-80

Date:

Center 2.462 GHz
20.JUN.2010

18:48:40

2 MHz/

Span 20 MHz

iMA

iMA
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802.11b 11Mbps, Low Channel

Ref Lvl
20 dBm
20

RBW
VBW
SWT

RF A

Unit

tt 30 dB

L D1 -4,

P66 dBm

IVIEW

-20

-30

—40)

-50

-60

-70

-80

Center 2.412 GHz

Date:

20.JUN.2010

18:18:04

802.11b 11Mbps, Middle Channel

Ref Lvl
20 dBm
20

2 MHz/

RBW
VBW
SWT

100 kHz
100 kHz
5 ms

RF A

Unit

Span 20 MHz

tt 30 dB

dBm

Y10[T1]

. 43184870 GHz

11.04 dBm

o0 0.7

ST{TTTT

dB
65931P64 MHz

dBm

IVIEW

-20

-30

—40)

-50

-60

-70

-80

Center 2.437 GHz

Date:

20.JUN.2010

18:37:57

2 MHz/

Span 20 MHz

iMA

iMA
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802.11b 11Mbps, High Channel

Ref Lvl
20 dBm
20

RBW
VBW
SWT

100 kHz
100 kHz

5 ms Unit

RF Att

30 dB

dBm

Y10[T1]

2.45713

U,DinM\..

ST{TTTT

0. 10020p40 MHz

0. 29 dB

IVIEW

-20

iMA

-30

—40)

-50

-60

-70

-80

Center 2.462 GHz

Date: 20.JUN.2010

802.11g 6Mbps, Low Channel

Ref Lvl
20 dBm
20

18:53:24

2 MHz/

RBW
VBW
SWT

100 kHz
100 kHz

5 ms Unit

RF Att

Span 20 MHz

Y10[T1]

ST{TTTT

;1641_}1 =[O 67 apm

IVIEW

-20

iMA

-30

—40)

-50

-60

-70

-80

Center 2.412 GHz

Date: 20.JUN.2010

18:15:15

2 MHz/

Span 20 MHz
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802.11g 6Mbps, Middle Channel

Ref Lvl
20 dBm
20

RBW
VBW
SWT

100 kHz
100 kHz
5 ms

RF Att

Unit dBm

Y10[T1]

ST{TTTT

L 01 -§.47 dBm

IVIEW

-20

-30

—40)

-50

-60

-70

-80

Center 2.437 GHz

Date: 20.JUN.2010

802.11g 6Mbps, High Channel

Ref Lvl
20 dBm
20

18:34:46

2 MHz/

RBW
VBW
SWT

100 kHz
100 kHz
5 ms

Span 20 MHz

RF Att

Unit dBm

Y10[T1]

ST{TTTT

L 01 -g§.p1 dBm

IVIEW

-20

-30

—40)

-50

-60

-70

-80

Center 2.462 GHz

Date: 20.JUN.2010

18:50:50

2 MHz/

Span 20 MHz

iMA

iMA
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802.11g 24Mbps, Low Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
20 dBm SWT 5 ms Unit dBm
20
MY IR -10[.51 dBm
2. 40372345 z -
10 T[T —T
I6.59318]
u]
_iol= 4l drg !
A
1VIEW 1MA
-20
-30
-40
-50)
-60
-70]
-80
Center 2.412 GHz 2 MHz/ Span 20 MHz
Date: 20.JUN.2010 1B8:20:10
802.11g 24Mbps, Middle Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
20 dBm SWT 5 ms Unit dBm
20
M IR
10 T[T
=
u]
L 01 -5lpa dBn L
A
-10]
1VIEW 1MA
-20
-30
-40
-50)
~B0)
-70]
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz

Date:

20.JUN.2010

18:43:02
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802.11g 24Mbps, High Channel

Ref Lvl
20 dBm
20

RBW
VBW
SWT

100 kHz
100 kHz
5 ms

RF Att

Unit

Y10[T1]

ST{TTTT

| D1 -5.p6 dBm

IMAX

-20

-30

—40)

-50

-60

-70

-80

Center 2.462 GHz

Date: 20.JUN.2010

802.11g 54Mbps, Low Channel

Ref Lvl
20 dBm
20

18:56:15

2 MHz/

RBW
VBW
SWT

100 kHz
100 kHz
5 ms

Span 20 MHz

RF Att 30 dB

Unit

Y10[T1]

.51 dBm|

ST{TTTT

l
D01 -NI[. 18 dBm

IVIEW

-20

-30

—40)

-50

-60

-70

-80

Center 2.412 GHz

Date: 20.JUN.2010

18:22:32

2 MHz/

Span 20 MHz

iMA

iMA
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802.11g 54Mbps, Middle Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
20 dBnm SWT 5 ms Unit dBm
20
vi|IT1]
10 T[T
| (S
u]
] L
L 01 -1 dBm L
-10]
1VIEW 1MA
-20
-30
-40
-50]
-60
-70]
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 20.JUN.2010 18:40:41

802.11g 54Mbps, High Channel

RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
20 dBm SHT 5 ms Unit dBm
20
M IR .70 dBm| =
2 3 5 GHz
10 T[T 5T 98
16
D
1 I
D1 -#.p2 dBm 'y
-10
1VIEW iMA
-20]
-30
-40
-50
-B60]
-70
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 20.JUN.2010 18:58:57




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17016854 001 Seite 35 von 201
Test Report No. Page 35 of 201

5.1.4 100kHz Bandwidth of Frequency Band Edge

RESULT: Passed
Date of testing : 2010-06-20

Test standard : FCC part 15.247(d)

Basic standard : ANSI C63.4: 2003

Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room
Test setup

Test Channel : Low/ High
Operation mode : A.l.a
Ambient temperature : 25C
Relative humidity : 52%
Atmospheric pressure : 101kPa

All emissions are more than 20dB below fundamental, details refer to following test plot, and
compliance is achived as well.
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Test Plot of 100kHz Bandwidth of Frequency Band Edge

802.11b 1Mbps,

Low Channel

Ref Lvl
10 dBm

RBW
VBW
SHT

100 kHz
100 kHz
64 ms

RF Att 30 dB

Unit dBm

Y4 llT1]

-53|.40 dBm =

. 39024p48 GHz

TTOTTI

-20

D1 -17.93 dBm

-30

IVIEW

7 39000000 GAz

iMA

40

-50

-60

<

-70

-80

-50

Date:

802.11b 1Mbps,

Start 2.2 GHz
20.JUN.2010

High Channel

Ref Lvl
10 dBm

20:28:57

25 MHz/

RBW
VBW
SHT

100 kHz
100 kHz
38 ms

Stop 2.45 GHz

RF Att 30 dB

Unit

1

Y4 llT1]

TTOTTI

-20

D1 -14[.13 dBm

-30

1VIEKW

40

-50

-60

<>

-70

-80

-50

F1

Date:

Start 2.45 GHz
20.JUN.2010

21:18:58

15 MHz/

Stop 2.6 GHz
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802.11b 5.5Mbps, Low Channel

802.11b 5.5Mbps, High Channel

Date:

RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
10 dBm SWT 64 ms Unit dBm
10,
Y4 lIT1] 3].04 dBm)
D TIITTI
_10 V2IT11
L1 19 48 AR - AR
-20) = = ~39000p00 GRZ
IVIEW
-30
_4D0 E|
-50 =
T 3
-B60]
-70
-B0|
Flt
-390
Start 2.2 GHz 25 MHz/ Stop 2.45 GHz
Date: 20.JUN.2010 20:32:06
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
10 dBm SWT 38 ms Unit dBm
10 —
Y4 [T1]
D TIITTI
_10 V2IT11
01 -12..59 dBm — -
V3IT1] -37.44 dBm
=20 T 7O TT Gz
IVIEW
-30
-40]
-50 +
Y
-B60]
-70
-B0|
F1
-90! ‘
Start 2.45 GHz 15 MHz/ Stop 2.6 GHz
20.JUN.2010 20:56:47

iMA

iMA
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802.11b 11Mbps, Low Channel

Ref Lvl
10 dBm

RBW
VBW
SWT

100 kHz
100 kHz
64 ms

RF Att

Unit dBm

Y4 llT1]

HO1 -17.13 dBm

-20

IVIEW

-30

. 39000000 GHz

iMA

-40

-50

-60

<

-70

-80

-90

Start 2.2 GHz

Date: 20.JUN.2010

802.11b 11Mbps, High Channel

Ref Lvl
10 dBm

20:37:42

25 MHz/

RBW
VBW
SWT

100 kHz
100 kHz
38 ms

Stop 2.45 GHz

RF Att

Unit dBm

1

Y4 llT1]

01 -13[.92 dBm

-20
IVIEW

-30

-40

-50

<>

-60

-70

-80

F1
=h)

Start 2.45 GHz

Date: 20.JUN.2010

21:05:25

15 MHz/

Stop 2.6 GHz
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802.11g 6Mbps,

Low Channel

Ref Lvl

10 dBm

RBW
VBW
SWT

100 kHz
100 kHz
64 ms

RF Att

Unit

Y4 llT1]

-20

-30

|HBAlELD 4l 55 dBm)

. 39000000 GHz

iMA

-40

-50

>

-60

-70

-80

-90

Date:

802.11g 6Mbps,

Start 2.2 GHz
20.JUN.2010

High Channel

20:34:56

25 MHz/

Ref Lvl

10 dBm

RBW
VBW
SWT

100 kHz
100 kHz
38 ms

Stop 2.45 GHz

RF Att

Unit

30 dB

dBm

Y4 llT1]

fji 44wﬁmw..

-2 =—=28r=—B

-30

AVIEW

-40

-50

<~

-60

-70

-80

-90

F1

Date:

Start 2.45 GHz
20.JUN.2010

21:21:35

15 MHz/

Stop 2.6 GHz
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802.11g 24Mbps, Low Channel

802.11g 24Mbps, High Channel

RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
10 dBm SWT 64 ms Unit dBm
10,
YAlIT1] dBm A
8 GHz
9 TITTTT B
GHz
10 olrT1 5 dBm
GHz
V3 |IT1] dBm
-20] . 39000pP00 GHz
| 54223 17 dBm 1MA
-30]
40
. y
y
-50]
-B60
-70]
-80
F
-390
Start 2.2 GHz 25 MHz/ Stop 2.45 GHz
Date: 20.JUN.2010 20:42:17
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
10 dBm SWT 38 ms Unit dBm
10,
YAlIT1] dBm A
L 2 GHz
9 TITTTT B
2 GHz
1D o 11711 0 B2 dAn
2. 47464830 GHz
V3 [IT -45|. 42 dBm
_opbbt -19.06 dBn SR =l
2. 4872 JA55 GHz
LVIEW ; iMA
-30]
40 -
-50]
4
Y
-B60
-70]
-80
F1
-9 ‘
Start 2.45 GHz 15 MHz/ Stop 2.6 GHz

Date: 20.JUN.2010

21:08:13
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802.11g 54Mbps, Low Channel

RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
10 dBm SWT 64 ms Unit dBm
10
Y4 lIT1] dBm| A
o TTTT] T3 aBq|
1 GHz
-10 V2 IT11 nl dBml
5p79 GHz
V3 |IT1] -92]. 18 dBm|
=20 T IOUNOpU0 GRz
| IMEW 4l 33 9B 1A
-30
-4 -
-50 = -
Y
-60
-70
-80
Ft
-90
Start 2.2 GHz 25 MHz/ Stop 2.45 GHz
Date: 20.JUN.2010 20:45:08
802.11g 54Mbps, High Channel
RBW 100 kHz RF Att 30 dB
Ref Lvl VBW 100 kHz
10 dBm SWT 38 ms Unit dBm
10
Y4 lIT1] 83 dBm| A
| 2
o TTTT]
10 voliT11
V3 |IT1]
-2 =20 B B =
{VIEW
-30
-40
-50 -
4
Y
-60
-70
-80
F1
-90! ‘
Start 2.45 GHz 15 MHz/ Stop 2.6 GHz
Date: 20.JUN.2010 21:11:15
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5.1.5 Power Spectral Density

RESULT: Passed
Date of testing : 2010-06-20

Test standard : FCC part 15.247(e)

Basic standard : ANSI C63.4: 2003

Limits : 8.0 dBm (in any 3kHz band)
Kind of test site Shield room

Test Setup

Test Channel : Low/ Middle/ High
Operation mode : A.1l.a

Ambient temperature : 25C

Relative humidity : 52%

Atmospheric pressure : 101kPa

Table 19: Test result of power spectral density

Maximum e.i.r.p. spectral density
Low Channel Middle Channel High Channel Limit
(dBm/1MHz) (dBm/1MHz) (dBm/1MHz) (dBm/3kHz)
802.11b 1Mbps
-11.15 | -8.99 | -6.97 | 8
802.11b 5.5Mbps
-12.52 | -8.21 | -8.58 | 8
802.11g 11Mbps
-18.59 | -11.85 | -7.97 | 8
802.11g 6Mbps
-11.93 | -14.31 | -14.42 | 8
802.11g 24Mbps
-15.90 | -14.33 | -12.03 | 8
802.11g 54Mbps
-18.73 | -6.97 | -14.49 | 8
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Test Plot of Power Spectral Density
802.11b 1Mbps, Low Channel

RBW 3 kHz RF Att 30 dB
Ref Lvl VBW 10 kHz

20 dBm SHT 1.4 s Unit dBm
20
10]
D
-10

1VIEW

~20HHHHHELeTL L U R TR LAY 2
-30
-40
-50
-B60]
-70
-80

Center 2.412 GHz 500 kHz/ Span 5 MHz

Date: 20.JUN.2010 20:07:42
802.11b 1Mbps, Middle Channel
RBW 3 kHz RF Att 30 dB
Ref Lvl VBW 10 kHz

20 dBm SWT 1.4 s Unit dBm
20
10
0
-10

g

-20
-30
-40]
-50
~60)
-70
-80

Center 2.437 GHz 500 kHz/ Span § MHz

Date:

20.JUN.2010

19:48:18

iMA

iMA




é TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17016854 001 Seite 44 von 201
Test Report No. Page 44 of 201

802.11b 1Mbps,

High Channel

Ref Lvl

20

20 dBm

RBW
VBW
SWT

-20

-30

—40)

-50

-60

-70

-80

Date:

802.11b 5.5Mbps, Low Channel

Center 2.462 GHz
20.JUN.2010

Ref Lvl

20

20 dBm

20:11:56

500 kHz/

RBW
VBW
SWT

3 kHz
10 kHz
1.4 s

Unit

Span 5 MHz

-20

-30

IVIEW

—40)

-50

-60

-70

-80

Date:

Center 2.412 GHz
20.JUN.2010

20:06:20

500 kHz/

Span 5 MHz

iMA

iMA




Produkte
Products

A TUVRheinland®

Priifbericht - Nr.:

Test Report No.

17016854 001

Seite 45 von 201
Page 45 of 201

802.11b 5.5Mbps, Middle Channel

RBW 3 kHz RF Att 30 dB
Ref Lvl VBW 10 kHz
20 dBm SWT 1.4 s Unit dBm
20
M IR
2.43
10
0
1
Y
-10]
10 B (A iMA
_20—
-30]
-40
-50]
-60
-70]
-80
Center 2.437 GHz 500 kHz/ Span 5 MHz
Date: 20.JUN.2010 19:49:57
802.11b 5.5Mbps, High Channel
RBW 3 kHz RF Att 30 dB
Ref Lvl VBW 10 kHz
20 dBm SWT 1.4 s Unit dBm
20
M IR
2.46
10
0
1
Y
-10]
1w 1MA
20! -l
-30]
-4D)
-50]
-60
-70]
-80
Center 2.462 GHz 500 kHz/ Span 5 MHz

Date:

20.JUN.2010

20:13:14
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802.11b 11Mbps, Low Channel

RBW 3 kHz RF Att 30 dB
Ref Lvl VBW 10 kHz
20 dBm SWT 1.4 s Unit dBm
20
M IR
10 -
0
1
-10] =
1VIEW
20! il
-30)
-40
-50]
-60
-70]
-80
Center 2.412 GHz 500 kHz/ Span 5 MHz
Date: 20.JUN.2010 20:03:03
802.11b 11Mbps, Middle Channel
RBW 3 kHz RF Att 30 dB
Ref Lvl VBW 10 kHz
20 dBm SWT 1.4 s Unit dBm
20
M IR
10 -
0
1
Y
-10]
MIEH
-20
-30]
-40
-50]
-60
-70]
-80
Center 2.437 GHz 500 kHz/ Span 5 MHz

Date:

20.JUN.2010

19:52:49

iMA

iMA
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802.11b 11Mbps, High Channel

Ref Lvl

20

20 dBm

RBW
VBW
SWT

3 kHz
10 kHz
1.4 s

RF Att

Unit

30 dB

dBm

2. 46

-7.97 dBm
gv2p44 GHz

-20

PMIEN

-30

—40)

-50

-60

-70

-80

Date:

802.11g 6Mbps,

Center 2.462 GHz
20.JUN.2010

Low Channel

Ref Lvl

20

20 dBm

20:16:37

500 kHz/

RBW
VBW
SWT

Unit

Span 5 MHz

-20

IVIEW

-30

—40)

-50

-60

-70

-80

Date:

Center 2.412 GHz
20.JUN.2010

20:04:36

500 kHz/

Span 5 MHz

iMA

iMA
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802.11g 6Mbps, Middle Channel

Ref Lvl

20 dBm

RBW
VBW
SWT

3 kHz
10 kHz
1.4 s

RF Att

Unit

30 dB

dBm

20

Y10[T1]

- 14].

2. 436053

31 dBm

-20

IVIEW

-30

—40)

-50

-60

-70

-80

Date:

802.11g 6Mbps,

Center 2.437 GHz
20.JUN.2010

High Channel

Ref Lvl

20

20 dBm

19:51:23

500 kHz/

RBW
VBW
SWT

3 kHz
10 kHz
1.4 s

Span 5 MHz

RF Att

Unit

30 dB

dBm

Y10[T1]

2.46109

-14].
311 GHz

42 dBm

-20

IVIEW

-30

—40)

-50

-60

-70

-80

Date:

Center 2.462 GHz
20.JUN.2010

20:14:41

500 kHz/

Span 5 MHz

iMA

iMA
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802.11g 24Mbps, Low Channel
RBW 3 kHz RF Att 30 dB
Ref Lvl VBW 10 kHz
20 dBm SWT 1.4 s Unit dBm
20
MEIES
10 u
u]
-10]
1VIEW $ 1MA
-20 Ll
-30
-40
-50]
-60
-70]
-80
Center 2.412 GHz 500 kHz/ Span 5 MHz
Date: 20.JUN.2010 20:01:38
802.11g 24Mbps, Middle Channel
RBW 3 kHz RF Att 30 dB
Ref Lvl VBW 10 kHz
20 dBm SWT 1.4 s Unit dBm
20
MEIES
10 u
u]
-10] #
1IVIEW 1MA
-20 . -
-30
-40
-50]
-60
-70]
-80
Center 2.437 GHz 500 kHz/ Span 5 MHz

Date:

20.JUN.2010

19:55:04
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802.11g 24Mbps, High Channel

RBW 3 kHz RF Att 30 dB
Ref Lvl VBW 10 kHz
20 dBm SWT 1.4 s Unit dBm
20
M IR
2. 46
10
0
-10 :
Y
IVIEW
-20 - —
-30]
-40
-50]
-60
-70]
-80
Center 2.462 GHz 500 kHz/ Span 5 MHz
Date: 20.JUN.2010 20:18:30
802.11g 54Mbps, Low Channel
RBW 3 kHz RF Att 30 dB
Ref Lvl VBW 10 kHz
20 dBm SWT 1.4 s Unit dBm
20
M IR
10 -
0
-10]
IVIEW |
Y
-20
-30]
-40
-50]
-60
-70]
-80
Center 2.412 GHz 500 kHz/ Span 5 MHz
Date: 20.JUN.2010 20:00:20

iMA

iMA
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802.11g 54Mbps, Middle Channel

20

Ref Lvl
20 dBm

RBW
VBW
SHT

3 kHz
10 kHz
1.4 s

Y10T1]

-20

IVIEW

-30

-40

-50

-60

-70

-B0

Date:

Center 2.437 GHz
20.JUN.2010

802.11g 54Mbps, High Channel

20

Ref Lvl
20 dBm

500 kHz/

19:56:27

RBW
VBW
SHT

3 kHz
10 kHz
1.4 s

RF Att

Unit

Span 5 MHz

30 dB

dBm

Y10T1]

2.46011122 GHz

-14].49 dBm

<—

1MAX

-20

-30

-40

-50

-60

-70

-B0

Date:

Center 2.462 GHz
20.JUN.2010

500 kHz/

20:20:32

Span 5 MHz

iMA

iMA
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5.1.6 Spurious Emission

RESULT: Passed
Date of testing : 2010-07-20

Test standard : FCC part 15.247(d)

Basic standard : ANSI C63.4: 2003

Limits : Refer to 15.209(a) of FCC part 15.247(d)
Kind of test site : 3m Semi-Anechoic Chamber

Test setup

Test Channel : Low/ Middle/ High

Operation mode : A1a&A1b

Ambient temperature : 25C

Relative humidity : 52%

Atmospheric pressure : 101kPa
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Test Plot of Radiated emissions, Mode A.1.a, 9kHz - 30MHz

@ No.6 Ke Feng Road,EBlock 52,
| l IX S3henZhen Science & Industry Park
Noutou, Shenihen, Guangbong, China

Tel:+56-755-266359495-7
Fax:+86-755-26832877
Postocode: 515057

Data: 141 File: E:2010 test data\.T'TUV2010-07-07.EMG (156)
100 Level (dBuW/im) Date: 2010-08-09
.
=
I“\"""-..
—]
S—
40

————FCL RART 150 0K 30/

-20

009 0.348 0.687 1.027 1.366 1.705
Frequency (MHz)
3ite no. : RF Chanber Data no. 141
Di=. / Ant. : 3m SE-30M ANT hnt. pol. : VERTICAL
Limit : FCC PART 15C 9E-30NM
Env. / Ins. @ Z3*%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 1Z0V/e0Hz
Test mode : Tx 11k
M/ : Wioso
Ant. Cable Amp. Emiz=sion
Freg. Factor 1loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB]  (dB) {dBuv) (ABuV/m) (dBuV/m) (dB)
1 0.59412 25.45 0.35 o.ao -4.89 20.94 Jz.1z2 11.18 Feak
Remarks:

1. Ewmission Lewel= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emission lewvels that are 20dB below the official limit are not reported.
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@ No.6 Ke Feng Road,EBlock 52,
| l IX S3henZhen Science & Industry Park
Noutou, Shenihen, Guanglbong, China

Tel:+56-755-266359495-7
Fax:+86-755-26832877
Postocode: 515057

Data: 142 File: E:2010 test data\.T'TUV2010-07-07.EMG (156)
100 Level (dBuW/im) Date: 2010-08-09

.

=
I“\"""-..
—]
S—
40
1 -
—

————FCL RART 150 0K 30/

20 aoo 0343 0.687 1.027 1,366 1.705
Frequency (MHz)
3ite no. : RF Chanber Data no. 14z
Di=. / Ant. : 3m SE-30M ANT hnt. pol. : HORIZONTAL
Limit : FCC PART 15C 9E-30NM
Env. / Ins. @ Z3*%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode : Tx 11k
M/ : Wioso
Ant. Cable Amp. Emiz=sion
Freg. Factor 1loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (4B}  (dE) {dBuW) {(dBuV/m) (dBu¥/m) (dE)
1 0.03105-500.00 0O.35 0.00 530,52 30.87 75.09 47,22 Feak
Remarks:

1. Ewmission Lewel= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emission lewvels that are 20dB below the official limit are not reported.
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@ No.6 Ke Feng Road,EBlock 52,
A | l D IX S3henZhen Science & Industry Park
Noutou, Shenihen, Guanglbong, China
Tel:+56-755-26659495-7
Fax:+86-755-26632877
Postcode: 515057
Data: 143 File: E:2010 test data\T'TUV2010-07-07.EMG6 (156)
Level (dBuv/im) Date: 2010-08-09
100
i
x&
s
\\‘\'\.
M"‘Hwhﬂﬁ
—
40
m——
—_ | | X
1 ————-FC RART 15C 9K-30M
20 509 0.348 0.687 1.027 1.366 1.705
Frequency (MHz)
3ite no. RF Chanber Data no. 143
Di=. / Ant. 3m SE-30M ANT hnt. pol. : VERTICAL
Limit FCC PART 15C SE-30H1
Env. / Ins. 23*C/54% Engineer Paul Tian
EUT Digital Photo Frame with WIFI
Power 1z20v/ 60He
Test mwode Tx 1lg
M/ wioso
Ant. Cable Amp. Emiz=sion
Freg. Factor 1loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (4B}  (dE) {dBuW) {(dBuV/m) (dBu¥/m) (dE)
1 0.258884 25.59 0.35 o.ao -2.29 23.65 558.39 34.74 Feak

Remarks:
1. Ewmission Lewel= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emission lewvels that are 20dB below the official limit are not reported.
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@ No.6 Ke Feng Road,EBlock 52,
A U D IX 3henZhen Science & Industry Park
Noutou, Shenihen, Guanglbong, China

Tel:+56-755-266359495-7
Fax:+86-755-26832877
Postocode: 515057

Data: 144 File: E:2010 test data\T'TUV2010-07-07.EMG6 (156)
Level (dBuv/im) Date: 2010-08-09
100
i
s
I“\"""-..
lm“““knhu
S—
40
—_—
_ | i
————FCL RART 150 0K 30/
20 509 0.348 0.687 1.027 1.366 1.705
Frequency (MHz)
3ite no. RF Chanber Data no. 144
Di=. / Ant. 3m SE-30M ANT hnt. pol. HORIZONTAL
Limit FCC PART 15C SE-30H1
Env. / Ins. 23*C/54% Engineer Paul Tian
EUT Digital Photo Frame with WIFI
Power 1z20v/ 60He
Test mwode Tx 1lg
M/ wioso
Ant. Cable Amp. Emiz=sion
Freg. Factor 1loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (4B}  (dE) {dBuW) {(dBuV/m) (dBu¥/m) (dE)
1 0o.4=2791 38.77 0.35 o.oo -17.27 21.85 54.95 33.13 Feak

Remarks:
1. Ewmission Lewel= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emission lewvels that are 20dB below the official limit are not reported.
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@ No.6 Ke Feng Road,EBlock 52,
| l IX S3henZhen Science & Industry Park
Noutou, Shenihen, Guanglbong, China

Tel:+56-755-266359495-7
Fax:+86-755-26832877
Postocode: 515057

Data: 153 File: E:2010 test data\T'TUV2010-07-07.EM6 (156)
100 Level (dBuVim) Date: 2010-08-09
FC(C PART 15 9K-30M
40

M%

20 1705 7.364 13.023 18.682 24341 30
Frequency (MHz)
3ite no. : RF Chanber Data no. 153
Di=. / Ant. : 3m SE-30M ANT hnt. pol. : VERTICAL
Limit : FCC PART 15C 9E-30NM
Env. / Ins. @ Z3*%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode : Tx 11k
M/ : Wioso
Ant. Cable Amp. Emiz=sion
Freg. Factor 1loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (4B}  (dE) {dBuW) {(dBuV/m) (dBu¥/m) (dE)
1 15.570 19.80 0.35 o.ao 6.47 Z6.62 49.54 22.92 Feak
Remarks:

1. Ewmission Lewel= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emission lewvels that are 20dB below the official limit are not reported.
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@ No.6 Ke Feng Road,EBlock 52,
| l IX S3henZhen Science & Industry Park
Noutou, Shenihen, Guanglbong, China

Tel:+56-755-266359495-7
Fax:+86-755-26832877
Postocode: 515057

Data: 154 File: E:2010 test data\T'TUV2010-07-07.EM6 (156)
100 Level (dBuVim) Date: 2010-08-09
FC(C PART 15 9K-30M
40

WMWWMMWWMWWW

20 1705 7.364 13.023 18.682 24341 30
Frequency (MHz)
3ite no. : RF Chanber Data no. 154
Di=. / Ant. : 3m SE-30M ANT hnt. pol. : HORIZONTAL
Limit : FCC PART 15C 9E-30NM
Env. / Ins. @ Z3*%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode : Tx 11k
M/ : Wioso
Ant. Cable Amp. Emiz=sion
Freg. Factor 1loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (4B}  (dE) {dBuW) {(dBuV/m) (dBu¥/m) (dE)
1 10.278 34.50 0.35 o.ao 1.79 36.64 49.54 1z2.90 Feak
Remarks:

1. Ewmission Lewel= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emission lewvels that are 20dB below the official limit are not reported.
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@ No.6 Ke Feng Road,EBlock 52,
| l IX S3henZhen Science & Industry Park
Noutou, Shenihen, Guanglbong, China

Tel:+56-755-266359495-7
Fax:+86-755-26832877
Postocode: 515057

Data: 155 File: E:2010 test data\T'TUV2010-07-07.EM6 (156)

100 Level (dBuVim) Date: 2010-08-09

FC(C PART 15 9K-30M

40%
Ml sen LTI TR PPN T T ORI PO

20 1705 7.364 13.023 18.682 24341 30
Frequency (MHz)
3ite no. : RF Chanber Data no. : 155
Di=. / Ant. : 3m SE-30M ANT hnt. pol. : HORIZONTAL
Limit : FCC PART 15C 9E-30NM
Env. / Ins. @ Z3*%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mwode r Tx 11g
M/ : Wioso
Ant. Cable Amp. Emiz=sion
Freg. Factor 1loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (4B}  (dE) {dBuW) {(dBuV/m) (dBu¥/m) (dE)
1 13.504 33.34 0.35 o.ao 0.558 34.27 49.54 15.27% Feak
Remarks:

1. Ewmission Lewel= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emission lewvels that are 20dB below the official limit are not reported.
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@ No.6 Ke Feng Road,EBlock 52,
| l IX S3henZhen Science & Industry Park
Noutou, Shenihen, Guanglbong, China

Tel:+56-755-266359495-7
Fax:+86-755-26832877
Postocode: 515057

Data: 156 File: E:2010 test data\T'TUV2010-07-07.EM6 (156)
100 Level (dBuVim) Date: 2010-08-09
FC(C PART 15 9K-30M
40

%WWWM%

20 1705 7.364 13.023 18.682 24341 30
Frequency (MHz)
3ite no. : RF Chanber Data no. : 158
Di=. / Ant. : 3m SE-30M ANT hnt. pol. : VERTICAL
Limit : FCC PART 15C 9E-30NM
Env. / Ins. @ Z3*%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mwode r Tx 11g
M/ : Wioso
Ant. Cable Amp. Emiz=sion
Freg. Factor 1loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (4B}  (dE) {dBuW) {(dBuV/m) (dBu¥/m) (dE)
1 4.053 24.16 0.35 o.ao 5.44 29.95 49.54 19.59 Feak
Remarks:

1. Ewmission Lewel= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
2. The emission lewvels that are 20dB below the official limit are not reported.
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Test Plot of Radiated emissions, Mode A.1.a, 30MHz - 1GHz

o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, ShenZhehn, Guanglong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 1 File: D:2010 Report Data T TTUMTUY 2010-07-14.EM6 (4)
80 Lewvel (dBuvm) Date: 2010-07-14

FCC PART (15 C (3M) |

40—,—‘ e : i
— ik S\

-6uB|

30 224, 418. 612, 806. 1000
Fregquency (MHz)
Site no. : 3m Chanber Data no. 1
Di=. / Ant. : 3m 2010 CBL&111C Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C (3M)
Env. / Ins. : 24%C/56% Engineer : Jolly Xu
EUT : Digital Photo Frame with WIFI -
Fower 1 120V e0Hz
Test mode : T 11b
n/N : wiosa
Ant. Cable Emission
No. Fredq. Factor Loss BReading Lewvel Limits Margin Eemark
(MHz) {dB/m) {dB]  (dBu¥) (dBuV/m) (dBuY/m) (dBE)
1 30.000 2z20.00 0.61 7.65 25.26 40.00 11.74 oF
2 175.500 9.65 1.44 17.99 29.058 43 .50 14.42 QF
3 28z2.200 13.:28 2.37 22.50 358.15 46.00 7.85 QP
4 F21.000 14.:22 2.57 24.14 40.93 46.00 5.07 Qp
5 377.260  15.64 2.81 20.30 38.75 46.00 T.E2S Qp
G S04.060 22.00 4,91 14.55 41.79 465.00 4.21 oF

Femwmarks: 1. Ewission Lewvel= ALntenna Factor + Cable Loss + Beading.
2. The emission levels that are Z0dB below the official
limit are not reported.
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o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, ShenZhehn, Guanglong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 2 File: D:2010 Report Data T T\TLIRATUY 2010-07-14EME (4)
0 Level (dBuv/m) Date: 2010-07-14
FCC PART (15 C {3M)
-Gl
40———J
4
Ifkfu c
U3D 224, 418. 612, 806. 1000
Fregquency (MHz)
Site no. : 3m Chamber Data no. H
Di=. / Ant. : 3m 2010 CBL&111C Ant. pol. : VERTICAL
Limit : FCC PART 15 C (3M)
Env. / Ins. : 24%C/56% Engineer : Jolly_Xu
EUT : Digital FPhoto Frame with WIFI
Fower : 120V/60Hz
Test mode : Tk 1ib
N 1 Wi030
Ant. Cable Emission
No. Fredq. Factor Loss BReading Lewvel Limits Margin Eemark
[MH=z) (dB/m) {dE) [dBuW) (dBuV/m) (dBuW/m) {dEB)
1 49.400 9.72 a.77 z1.60 3z.089 40.00 7.91 QP
4 105.860 11.00 1.1z 15.47 30.59 43 .50 1z.91 =)
3 140.550 11.98 1.14 15.09 31.21 43,50 12.29 w3
4 1558.040 11.18 1.23 20.95 33.36 43 .50 10.14 e
5 Z04.8600 10.10 1.76 17.66 29.52 43.50 13.98 w3
& zg0.260 13.Z20 2.36 13.91 29.47 46.00 16.53 QP

Femwmarks: 1. Ewission Lewvel= ALntenna Factor + Cable Loss + Beading.
2. The emission levels that are Z0dB below the official
limit are not reported.




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17016854 001 Seite 63 von 201
Test Report No. Page 63 of 201

o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, ShenZhehn, Guanglong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 3 File: D:2010 Report Data T TTUMTUY 2010-07-14.EM6 (4)
0 Lewvel (dBuvm) Date: 2010-07-20

FCC PART (15 C (3M) |

-6uB|

=l N

30 224, 418. 612, 806. 1000
Fregquency (MHz)
Site no. : 3m Chanber Data no. HE]
Di=. / Ant. : 3m 2010 CBL&111C Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C (3M)
Env. / Ins. : 24%C/56% Engineer : Jolly Xu
EUT : Digital Photo Frame with WIFI -
Fower 1 120V e0Hz
Test mode T 11g
n/N : wiosa
Ant. Cable Emission
No. Fredq. Factor Loss BReading Lewvel Limits Margin Eemark
(MHz) {dB/m) {dB]  (dBu¥) (dBuV/m) (dBuY/m) (dBE)
1 250.260 13.ZzZ0 2.36 24.05 39.61 465.00 6.39 oF
2 Fed4.850 15.55 Z2.76 19.38 37.89 46.00 5.31 QF
3 F64.850 15.55 2.76 21.38 39.89 46.00 6.31 QP
4 T33.250 21.45 4,63 10.36 36.44 46.00 9.56 Qp
5 S04.060 22,00 4,91 1z2.16 39.07 46.00 6.93 Qp
G 956.350 24.:29 5.41 5.55 36.25 465.00 9.7z oF

Femwmarks: 1. Ewission Lewvel= ALntenna Factor + Cable Loss + Beading.
2. The emission levels that are Z0dB below the official
limit are not reported.
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o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, ShenZhehn, Guanglong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 4 File: D:2010 Report Data T T\TLIRATUY 2010-07-14EME (4)
0 Level (dBuv/m) Date: 2010-07-20
FCC PART (15 C {3M)
-Gl
40———J
2 a
I
030 224, 418. 612, 806. 1000
Fregquency (MHz)
Site no. 3m Chamber Data no. HEE
Di=. / Ant. 3m 2010 CBL&111C Ant. pol. : VERTICALL
Limit FCC PART 15 C (3M)
Env. / In=s. 24%C/BE% Engineer : Jolly_Xu
EUT Digital Photo Frawe with WIFI
Power 1zZ0V/ 60Hz
Test mode Tx 1ior
M/ wioso
Ant. Cable Emission
No. Fredq. Factor Loss BReading Lewvel Limits Margin Eemark
(MHz) {dB/m) {dB]  (dBu¥) (dBuV/m) (dBuY/m) (dBE)
1 47.460 10.55 0.76 15.74 27.05 40.00 1z .95 oF
2 175.500 9.65 1.44 Z23.00 34.09 43 .50 9.41 QF
3 20z2.8660 10.06 1.75 21.28 33.09 43 .50 10.41 QP
4 405.300 16.48 2.97 9.94 29.39 46.00 16.61 Qp
5 457.840 15.18 3.47 9.27 30.9:2 46.00 15.08 Qp
G 959.260 24.37 5.43 5.50 35.30 465.00 i0.70 oF

Remarks: 1.
2.

Emi
The

ssion Lewvel= Antenna Factor + Cable Loss + Beading.
emission levels that are Z20dB below the official

limit are not reported.
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Test Plot of Radiated emissions, Mode A.1.a, 1 -4GHZ

AUDIX 2

No.& Ee Feng Road,EBElock 52,
Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China
Tel:+536-755-26639495-7
Fax:+86-755-26632877

Postcode: 518057

Data:

60

1

97 File: E:2010 test data'T\TUV2010-07-07.EM6 (120)
Level {(dBuV/m)
20

Date: 20110-07-19

FCC PART 15C PEAK

FCC PART 15C AV
bt fo, )
1000 1600. 2200. 2800. 3400, 4000
Frequency (MHz)
3ite no. 3m Chatber Data no. H
Dis. / Aint. 3m 3115({0911) int. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. EZ3%C/54% Engineer FPaul Tian
EUT Digital Photo Frame with WIFI
Power 120V/ 60Hz
Test mode Tx 11k CH1 Z41:2HMH=z
NN wioso
int., Cable Amp. Emiszion
Freg. Factor loss Factor EReading Level Limits Margin Remark
(MHz) (dB/m) {dB) {dE) [dBuv) (dBuV/m) (dBuW/m) (dE)
Z412.000 29,45 7.43 36.82 107.67 107.93 74.00 -33.93 Peak
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -iwmp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported.
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o] No.& Ee Feng Road,EBElock 52,
A U D IX Shenihen 3cience & Industry Park
Noutou, SheniZheh, Guanglbong, China

Tel:+536-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 98
Level {(dBuV/m)
20

File: EX2010 test data'T\TUV2010-07-07.EM6 (120)

Date: 20110-07-19

FCC PART 15C PEAK

60

FCC PART 15C AV

M

FRUTARVL e et

0 1000 1600. 2200. 2800. 3400, 4000
Frequency (MHz)
3ite no. 3m Chatber Data no. : 95
Dis. / Aint. 3m 3115({0911) int. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 23%C/ 54y Engineer Faul Tian
EUT Digital Photo Frame with WIFI
Power 120V/ 60Hz
Test mode Tx 11k CH1 Z41:2HMH=z
NN wioso
int., Cable Amp. Emiszion
Freg. Factor loss Factor EReading Level Limits Margin Remark
(MHz) (dB/m) {dB) {dE) [dBuv) (dBuV/m) (dBuW/m) (dE)
1 241z2.000 E9.45 7.43 36.62 103.95 104.21 74.00 -30.21 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -iwmp Factor + Reading.

Z. The emission levels that are Z0dE helow the official limit are not

reported,
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AUDIX 2

No.& Ee Feng Road,EBElock 52,
Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China
Tel:+536-755-26639495-7
Fax:+86-755-26632877

Postcode: 518057

Data: 99

Level {(dBuV/m)
20

60

1
2

File: EX2010 test data'T\TUV2010-07-07.EM6 (120)

Date: 20110-07-19

FCC PART 15C PEAK

Ik FCC PART 15C AV
1000 1600. 2200. 2800. 3400, 4000
Frequency (MHz)
3ite no. 3m Chatber Data no. 99
Dis. / Aint. 3m 3115({0911) int. pol. HORIZOMTAL
Limit FCC PART 15C PEAK

2
2

1.
2.

Env. / Ins.
EUT

23%C/ 54y Engineer
Digital Photo Frame with WIFI

Faul Tian

Power 120V/ 60Hz

Test mode Tx 11k CH11 Z46ZMH=z

NN wioso

int., Cable Amp. Emiszion

Freg. Factor loss Factor EReading Level Limits Margin Remark

(MHz) (dB/m) {dB) {dE) [dBuv) (dBuV/m) (dBuW/m) (dE)
101.000 29.2Z26 6.88 36,63 57.78 57.22 74.00 16.78 Peak
42,000 29.45 7.54 36.61 108.93 109.34 74.00 -35.34 Peak

Remarks:

Emission Lewel=

hntenna Factor + Casble Loss —lwp Factor + Reading.
The ewiszion levels that are Z0d4AE kelow the official limit are not reported,
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o] No.& Ee Feng Road,EBElock 52,

| l IX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China
Tel:+536-755-26639495-7
Fax:+86-755-266325877
Postcode: 518057

Data: 100 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)

Level {(dBuV/m)
20

Date: 20110-07-19

FCC PART 15C PEAK

60

FCC PART 15C AV

it

W

0 1000 1600. 2200. 2800. 3400, 4000
Frequency (MHz)
3ite no. 3m Chatber Data no. 100
Dis. / Aint. 3m 3115({0911) int. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 23%C/ 54y Engineer Faul Tian
EUT Digital Photo Frame with WIFI
Power 120V/ 60Hz
Test mode Tx 11k CH11 Z46ZMH=z
NN wioso
int., Cable Amp. Emiszion
Freg. Factor loss Factor EReading Level Limits Margin Remark
(MHz) (dB/m) {dB) {dE) [dBuv) (dBuV/m) (dBuW/m) (dE)
1 2462.000 E9.45 7.54 36.61 111.04 111.45 74.00 -37.45 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -iwmp Factor + Reading.

Z. The emission levels that are Z0dE helow the official limit are not

reported,
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o] No.& Ee Feng Road,EBElock 52,

| l IX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China
Tel:+536-755-26639495-7
Fax:+86-755-266325877
Postcode: 518057

Data: 101 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)

Level {(dBuV/m)
20

Date: 20110-07-19

FCC PART 15C PEAK

60

FCC PART 15C AV

M

W

0 1000 1600. 2200. 2800. 3400, 4000
Frequency (MHz)
3ite no. 3m Chatber Data no. : 101
Dis. / Aint. 3m 3115({0911) int. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 23%C/ 54y Engineer Faul Tian
EUT Digital Photo Frame with WIFI
Power 120V/ 60Hz
Test mode Tx 11k CHE Z437HH=z
NN wioso
int., Cable Amp. Emiszion
Freg. Factor loss Factor EReading Level Limits Margin Remark
(MHz) (dB/m) {dB) {dE) [dBuv) (dBuV/m) (dBuW/m) (dE)
1 2437.000 E9.47 7.48 36.61 112.:20 112.52 74.00 -38.52 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -iwmp Factor + Reading.

Z. The emission levels that are Z0dE helow the official limit are not

reported,
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o] No.& Ee Feng Road,EBElock 52,

| l IX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China
Tel:+536-755-26639495-7
Fax:+86-755-266325877
Postcode: 518057

Data: 102 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)

Level {(dBuV/m)
20

Date: 20110-07-19

FCC PART 15C PEAK

60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400, 4000
Frequency (MHz)

3ite no. 3m Chatber Data no. 10z

Dis. / Aint. 3m 3115({0911) int. pol. HORIZCNTAL

Limit FCC PART 15C PELE

Env. / Ins. 23%C/ 54y Engineer Faul Tian

EUT Digital Photo Frame with WIFI

Power 120V/ 60Hz

Test mode Tx 11k CHE Z437HH=z

NN wioso

int., Cable Amp. Emiszion

Freg. Factor loss Factor EReading Level Limits Margin Remark

(MHz) (dB/m) {dB) {dE) [dBuv) (dBuV/m) (dBuW/m) (dE)
1 2437.000 E9.47 7.48 36.61 105.69 109.01 74.00 -35.01 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -iwmp Factor + Reading.

Z. The emission levels that are Z0dE helow the official limit are not

reported,
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o] No.& Ee Feng Road,EBElock 52,

| l IX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China
Tel:+536-755-26639495-7
Fax:+86-755-266325877
Postcode: 518057

Data: 103 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)

Level {(dBuV/m)
20

Date: 20110-07-19

FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400, 4000
Frequency (MHz)
3ite no. 3m Chatber Data no. 103
Dis. / Aint. 3m 3115({0911) int. pol. HORIZCNTAL
Limit FCC PART 15C PELE
Env. / Ins. 23%C/ 54y Engineer Faul Tian
EUT Digital Photo Frame with WIFI
Power 120V/ 60Hz
Test mode Tx 11lg CH6E Z2437MH=
NN wioso
int., Cable Amp. Emiszion
Freg. Factor loss Factor EReading Level Limits Margin Remark
(MHz) (dB/m) {dB) {dE) [dBuv) (dBuV/m) (dBuW/m) (dE)
1 2437.000 E9.47 7.48 36.61 106.10 106.42 74.00 -32.42 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -iwmp Factor + Reading.

Z. The emission levels that are Z0dE helow the official limit are not

reported,
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o] No.& Ee Feng Road,EBElock 52,

| l IX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China
Tel:+536-755-26639495-7
Fax:+86-755-266325877
Postcode: 518057

Data: 104 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)

Level {(dBuV/m)
20

Date: 20110-07-19

FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400, 4000
Frequency (MHz)
3ite no. 3m Chatber Data no. : 104
Dis. / Aint. 3m 3115({0911) int. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 23%C/ 54y Engineer Faul Tian
EUT Digital Photo Frame with WIFI
Power 120V/ 60Hz
Test mode Tx 11lg CH6E Z2437MH=
NN wioso
int., Cable Amp. Emiszion
Freg. Factor loss Factor EReading Level Limits Margin Remark
(MHz) (dB/m) {dB) {dE) [dBuv) (dBuV/m) (dBuW/m) (dE)
1 2437.000 E9.47 7.48 36.61 112.35 112.87 74.00 -33.67 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -iwmp Factor + Reading.

Z. The emission levels that are Z0dE helow the official limit are not

reported,
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o] No.& Ee Feng Road,EBElock 52,

| l IX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China
Tel:+536-755-26639495-7
Fax:+86-755-266325877
Postcode: 518057

Data: 105 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)

Level {(dBuV/m)
20

Date: 20110-07-19

FCC PART 15C PEAK

60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400, 4000
Frequency (MHz)

3ite no. 3m Chatber Data no. 105

Dis. / Aint. 3m 3115({0911) int. pol. : WERTICAL

Limit FCC PART 15C PELE

Env. / Ins. 23%C/ 54y Engineer Faul Tian

EUT Digital Photo Frame with WIFI

Power 120V/ 60Hz

Test mode Tx 11g CH1 Z2412MH=

NN wioso

int., Cable Amp. Emiszion

Freg. Factor loss Factor EReading Level Limits Margin Remark

(MHz) (dB/m) {dB) {dE) [dBuv) (dBuV/m) (dBuW/m) (dE)
1 2412.000 E9.45 7.43 36.62 105.92 106.18 74.00 -32.18 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -iwmp Factor + Reading.

Z. The emission levels that are Z0dE helow the official limit are not

reported,
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o] No.& Ee Feng Road,EBElock 52,

| l IX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China
Tel:+536-755-26639495-7
Fax:+86-755-266325877
Postcode: 518057

Data: 106 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)

Level {(dBuV/m)
20

Date: 20110-07-19

FCC PART 15C PEAK

60

FCC PART 15C AV

0 1000 1600. 2200. 2800. 3400, 4000
Frequency (MHz)
3ite no. 3m Chatber Data no. 106
Dis. / Aint. 3m 3115({0911) int. pol. HORIZCNTAL
Limit FCC PART 15C PELE
Env. / Ins. 23%C/ 54y Engineer Faul Tian
EUT Digital Photo Frame with WIFI
Power 120V/ 60Hz
Test mode Tx 11g CH1 Z2412MH=
NN wioso
int., Cable Amp. Emiszion
Freg. Factor loss Factor EReading Level Limits Margin Remark
(MHz) (dB/m) {dB) {dE) [dBuv) (dBuV/m) (dBuW/m) (dE)
1 241z2.000 E9.45 7.43 36.62 106,859 107.15 74.00 -33.15 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -iwmp Factor + Reading.

Z. The emission levels that are Z0dE helow the official limit are not

reported,
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AUDIX 2

No.& Ee Feng Road,EBElock 52,
Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China
Tel:+536-755-26639495-7
Fax:+86-755-26632877

Postcode: 518057

Data: 107

Level {(dBuV/m)
20

60

1
2

File: EX2010 test data'T\TUV2010-07-07.EM6 (120)

Date: 20110-07-19

FCC PART 15C PEAK

1 FCC PART 15C AV
1000 1600. 2200. 2800. 3400, 4000
Frequency (MHz)
3ite no. 3m Chatber Data no. 107
Dis. / Aint. 3m 3115({0911) int. pol. HORIZOMTAL
Limit FCC PART 15C PEAK

2
2

1.
2.

Env. / Ins.
EUT

23%C/ 54y Engineer
Digital Photo Frame with WIFI

Faul Tian

Power 120V/ 60Hz

Test mode Tx 11g CH11 Z462MH=z

NN wioso

int., Cable Amp. Emiszion

Freg. Factor loss Factor EReading Level Limits Margin Remark

(MHz) (dB/m) {dB) {dE) [dBuv) (dBuV/m) (dBuW/m) (dE)
140,000 29,28 6.93 36.67 55.08 54,62 74.00 19.38 Peak
42,000 29.45 7.54 36.61 105.39 105.580 74.00 -31.80 Peak

Remarks:

Emission Lewel=

hntenna Factor + Casble Loss —lwp Factor + Reading.
The ewiszion levels that are Z0d4AE kelow the official limit are not reported,
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o] No.& Ee Feng Road,EBElock 52,

| l IX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China
Tel:+536-755-26639495-7
Fax:+86-755-266325877
Postcode: 518057

Data: 108 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)

Level {(dBuV/m)
20

Date: 20110-07-19

FCC PART 15C PEAK

60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400, 4000
Frequency (MHz)

3ite no. 3m Chatber Data no. : 108

Dis. / Aint. 3m 3115({0911) int. pol. : WERTICAL

Limit FCC PART 15C PELE

Env. / Ins. 23%C/ 54y Engineer Faul Tian

EUT Digital Photo Frame with WIFI

Power 120V/ 60Hz

Test mode Tx 11g CH11 Z462MH=z

NN wioso

int., Cable Amp. Emiszion

Freg. Factor loss Factor EReading Level Limits Margin Remark

(MHz) (dB/m) {dB) {dE) [dBuv) (dBuV/m) (dBuW/m) (dE)
1 2462.000 E9.45 7.54 36.61 105.98 109.39 74.00 -35.39 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -iwmp Factor + Reading.

Z. The emission levels that are Z0dE helow the official limit are not

reported,
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Test Plot of Radiated emissions, Mode A.1.a, 4 - 18GHz

o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China

Tel:+536-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 17 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. - 17
Dis. / Ant. : 3m 3115(0911) int. pol. : VERTICAL
Limit : FCC PART 15C FELE
Env. / Ins. 1 23*C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode : Tx 11k CH1 Z241:2HMH=z

M/ : W1030
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o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China

Tel:+536-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 18 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
1 FCC PART 15C AV
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. : 15
Dis. / Ant. : 3m 3115({0911) int. pol. : WERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode : Tx 11k CH1 Z241:2HMH=z
NN : W1030
int., Cable Amp. Emiszion
Freg. Factor loss Factor EReading Level Limits Margin Remark
(MHz) (dB/m) {dB) {dE) [dBuv) (dBuV/m) (dBuW/m) (dE)
1 4524.000 34.32 10.64 35.03 44,99 54,57 74.00 19.13 Peak
2 4524.000 34.32 10.64 35.08 39.37 49.25 54.00 4.75 Average
Remarks:

1.
2.

Emission Lewel= Antenna Factor + Csble Loss —Awmp Factor + Reading.
The ewiszion levels that are Z0d4AE kelow the official limit are not reported,
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o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China

Tel:+536-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 19 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. : 19
Dis. / Ant. : 3m 3115(0911) int. pol. : HORIZONTAL
Limit : FCC PART 15C FELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode : Tx 11k CH1 Z241:2HMH=z

M/ : W1030
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o] No.& Ee Feng Road,EBElock 52,
| l IX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China
Tel:+536-755-26639495-7
Fax:+86-755-266325877
Postcode: 518057
Data: 20 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)

Level {(dBuV/m)
20

Date: 20110-07-07

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. 20
Dis. / Ant. : 3m 3115({0911) int. pol. HORIZCNTAL
Limit : FCC PART 15C PELE
Env. / Ins. 23%C/ 54y Engineer Faul Tian
EUT Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode : Tx 11k CH1 Z241:2HMH=z
NN wioso
int., Cable Amp. Emiszion
Freg. Factor loss Factor EReading Level Limits Margin Remark
(MHz) (dB/m) {dB) {dE) [dBuv) (dBuV/m) (dBuW/m) (dE)
1 4524.000 34.32 10.64 35.03 44,69 54,57 74.00 19.43 Peak
2 4524.000 34.32 10.64 35.08 38.65 458.53 54.00 5.47 Average

Remarks:

1. Emission Lewvel=

hntenna Factor + Casble Loss —lwp Factor + Reading.

2. The emiszion levels that are 20dE kelow the official limit are not reported,




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17016854 001 Seite 81 von 201
Test Report No. Page 81 of 201

o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China

Tel:+536-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 21 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. : 21
Dis. / Ant. : 3m 3115(0911) int. pol. : HORIZONTAL
Limit : FCC PART 15C FELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode : Tx  1lk CHE Z2437HH=z

M/ : W1030
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o] No.& Ee Feng Road,EBElock 52,
| l IX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China
Tel:+536-755-26639495-7
Fax:+86-755-266325877
Postcode: 518057
Data: 22 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)

Level {(dBuV/m)
20

Date: 20110-07-07

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. 22
Dis. / Aint. HI ] 31150911 int. pol. HORIZONTAL
Limit : FCC PART 15C FELE
Env. / Ins. 23%C/ 54y Engineer Faul Tian
EUT Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode : Tx  1lk CHE Z2437HH=z
M/ wio3o
int., Cable Amp. Emiszion
Freg. Factor loss Factor EReading Level Limits Margin Remark
(MHz) (dE/m) (4B} (dE) {dEuv) (dEuV/m) (dBuV/m) (dE)
1 4574.000 34.41 10.69 35.03 45.268 55.33 T4.00 15.67 FPeak
Z  4874.000 34.41 10.69 35.03 39.17 49.24 54.00 4,76 Lyerage

Remarks:

1. Emission Lewvel=

hntenna Factor + Casble Loss —lwp Factor + Reading.

2. The emiszion levels that are 20dE kelow the official limit are not reported,
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o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China

Tel:+536-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 23 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. D23
Dis. / Ant. : 3m 3115(0911) int. pol. : VERTICAL
Limit : FCC PART 15C FELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode : Tx  1lk CHE Z2437HH=z

M/ : W1030
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o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China

Tel:+536-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 24 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
! FCC PART 15C AV
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. : 24
Dis. / Aint. HI ] 3115(0911) int. pol. : VERTICAL
Limit : FCC PART 15C FELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode : Tx  1lk CHE Z2437HH=z
M/ : Wioso
int., Cable Amp. Emiszion
Freg. Factor loss Factor EReading Level Limits Margin Remark
(MHz) (dE/m) (4B} (dE) {dEuv) (dEuV/m) (dBuV/m) (dE)
1 4574.000 34.41 10.69 35.03 46,13 S56.20 T4.00 17.380 FPeak
Z  4874.000 34.41 10.69 35.03 39.39 49.46 54.00 4,54 Lyerage
Remarks:

1.
2.

Emission Lewel= Antenna Factor + Csble Loss —Awmp Factor + Reading.
The ewiszion levels that are Z0d4AE kelow the official limit are not reported,
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o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China

Tel:+536-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 25 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. : 25
Dis. / Ant. : 3m 3115(0911) int. pol. : VERTICAL
Limit : FCC PART 15C FELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode : Tx 11k CH11 Z46Z2MH=z

M/ : W1030
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o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China

Tel:+536-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 26 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
! FCC PART 15C AV
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. He
Dis. / Aint. HI ] 3115(0911) int. pol. : VERTICAL
Limit : FCC PART 15C FELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode : Tx 11k CH11 Z46Z2MH=z
M/ : Wioso
int., Cable Amp. Emiszion
Freg. Factor loss Factor EReading Level Limits Margin Remark
(MHz) (dE/m) (4B} (dE) {dEuv) (dEuV/m) (dBuV/m) (dE)
1 4924.000 34.49 10.76 34.95 46,33 S56.60 T4.00 17.40 FPeak
2 4924.000 34.49 10.76 34.98 38.07 45.34 54.00 5.66 Lyerage
Remarks:

1.
2.

Emission Lewel= Antenna Factor + Csble Loss —Awmp Factor + Reading.
The ewiszion levels that are Z0d4AE kelow the official limit are not reported,
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o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China

Tel:+536-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 27 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. : 27
Dis. / Ant. : 3m 3115(0911) int. pol. : HORIZONTAL
Limit : FCC PART 15C FELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode : Tx 11k CH11 Z46Z2MH=z

M/ : W1030
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o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China

Tel:+536-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 28 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
1 FCC PART 15C AV
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. 1 28
Dis. / Aint. HI ] 3115(0911) int. pol. : HORIZONTAL
Limit : FCC PART 15C FELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode : Tx 11k CH11 Z46Z2MH=z
M/ : Wioso
int., Cable Amp. Emiszion
Freg. Factor loss Factor EReading Level Limits Margin Remark
(MHz) (dE/m) (4B} (dE) {dEuv) (dEuV/m) (dBuV/m) (dE)
1 4924.000 34.49 10.76 34.95 44,76 55.03 T4.00 15.97 FPeak
2 4924.000 34.49 10.76 34.98 37.80 45.07 54.00 5.93 Lyerage
Remarks:

1.
2.

Emission Lewel= Antenna Factor + Csble Loss —Awmp Factor + Reading.
The ewiszion levels that are Z0d4AE kelow the official limit are not reported,
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o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China

Tel:+536-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 29 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. : 29
Dis. / Ant. : 3m 3115(0911) int. pol. : HORIZONTAL
Limit : FCC PART 15C FELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode r T 11g CH11 Z46:2MHz

M/ : W1030
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o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China

Tel:+536-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 30 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
1 FCC PART 15C AV
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. 1 30
Dis. / Ant. : 3m 3115({0911) int. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode r T 11g CH11 Z46:2MHz
NN : W1030
int., Cable Amp. Emiszion
Freg. Factor loss Factor EReading Level Limits Margin Remark
(MHz) (dB/m) {dB) {dE) [dBuv) (dBuV/m) (dBuW/m) (dE)
1 49z24.000 34.49 10.786 34.93 43.65 53.92 74.00 zZ0.038 Peak
2 4924,000 34.49 10.76 34.98 37.57 47.54 54.00 6.16 Average
Remarks:

1.
2.

Emission Lewel= Antenna Factor + Csble Loss —Awmp Factor + Reading.
The ewiszion levels that are Z0d4AE kelow the official limit are not reported,
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o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China

Tel:+536-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 31 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. : 31
Dis. / Ant. : 3m 3115(0911) int. pol. : VERTICAL
Limit : FCC PART 15C FELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode r T 11g CH11 Z46:2MHz

M/ : W1030
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o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China

Tel:+536-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 32 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
1 FCC PART 15C AV
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. H 4
Dis. / Ant. : 3m 3115({0911) int. pol. : WERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode r T 11g CH11 Z46:2MHz
NN : W1030
int., Cable Amp. Emiszion
Freg. Factor loss Factor EReading Level Limits Margin Remark
(MHz) (dB/m) {dB) {dE) [dBuv) (dBuV/m) (dBuW/m) (dE)
1 49z24.000 34.49 10.786 34.93 44,61 54,58 74.00 19.12 Peak
2 4924,000 34.49 10.76 34.98 38.05 45.32 54.00 5.68 Average
Remarks:

1.
2.

Emission Lewel= Antenna Factor + Csble Loss —Awmp Factor + Reading.
The ewiszion levels that are Z0d4AE kelow the official limit are not reported,
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o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China

Tel:+536-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 33 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. T 33
Dis. / Ant. : 3m 3115(0911) int. pol. : VERTICAL
Limit : FCC PART 15C FELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode r Tx 11g CHe Z2437MHz

M/ : W1030




Produkte
Products

A TUVRheinland®

Prufbericht - Nr.: 17016854 001 Seite 94 von 201

Test Report No.

Page 94 of 201

o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China

Tel:+536-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 34 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
1 FCC PART 15C AV
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. HEE:
Dis. / Ant. : 3m 3115({0911) int. pol. : WERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode r Tx 11g CHe Z2437MHz
NN : W1030
int., Cable Amp. Emiszion
Freg. Factor loss Factor EReading Level Limits Margin Remark
(MHz) (dB/m) {dB) {dE) [dBuv) (dBuV/m) (dBuW/m) (dE)
1 4574.000 34.41 10.659 35.03 44,55 54,62 74.00 19.38 Peak
2 45874.000 34.41 10.69 35.03 39,33 459,40 54.00 4,60 Average
Remarks:

1.
2.

Emission Lewel= Antenna Factor + Csble Loss —Awmp Factor + Reading.
The ewiszion levels that are Z0d4AE kelow the official limit are not reported,
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o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China

Tel:+536-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 35 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. : 35
Dis. / Ant. : 3m 3115(0911) int. pol. : HORIZONTAL
Limit : FCC PART 15C FELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode r Tx 11g CHe Z2437MHz

M/ : W1030
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o] No.& Ee Feng Road,EBElock 52,
| l IX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China
Tel:+536-755-26639495-7
Fax:+86-755-266325877
Postcode: 518057
Data: 36 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)

Level {(dBuV/m)
20

Date: 20110-07-07

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. 3f
Dis. / Aint. HI ] 31150911 int. pol. HORIZONTAL
Limit : FCC PART 15C FELE
Env. / Ins. 23%C/ 54y Engineer Faul Tian
EUT Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode r Tx 11g CHe Z2437MHz
M/ wio3o
int., Cable Amp. Emiszion
Freg. Factor loss Factor EReading Level Limits Margin Remark
(MHz) (dE/m) (4B} (dE) {dEuv) (dEuV/m) (dBuV/m) (dE)
1 4574.000 34.41 10.69 35.03 45,03 55.10 T4.00 15.90 FPeak
Z  4874.000 34.41 10.69 35.03 38.658 458.75 54.00 5.25 Lyerage

Remarks:

1. Emission Lewvel=

hntenna Factor + Casble Loss —lwp Factor + Reading.

2. The emiszion levels that are 20dE kelow the official limit are not reported,
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o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China

Tel:+536-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 37 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. : 37
Dis. / Ant. : 3m 3115(0911) int. pol. : HORIZONTAL
Limit : FCC PART 15C FELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode r Tx 11g CH1 Z241:2MHz

M/ : W1030
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o] No.& Ee Feng Road,EBElock 52,
| l IX Shenihen Science & Industry Park
Noutou, SheniZheh, Guanglbong, China
Tel:+536-755-26639495-7
Fax:+86-755-266325877
Postcode: 518057
Data: 38 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)

Level {(dBuV/m)
20

Date: 20110-07-07

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. 35
Dis. / Aint. HI ] 31150911 int. pol. HORIZONTAL
Limit : FCC PART 15C FELE
Env. / Ins. 23%C/ 54y Engineer Faul Tian
EUT Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode r Tx 11g CH1 Z241:2MHz
M/ wio3o
int., Cable Amp. Emiszion
Freg. Factor loss Factor EReading Level Limits Margin Remark
(MHz) (dE/m) (4B} (dE) {dEuv) (dEuV/m) (dBuV/m) (dE)
1 4524.000 34.32 10.64 35.08 45,258 55.16 T4.00 15.54 FPeak
2  4824.000 34.32 10.64 35.08 38.96 45.54 54.00 5.16 Lyerage

Remarks:

1. Emission Lewvel=

hntenna Factor + Casble Loss —lwp Factor + Reading.

2. The emiszion levels that are 20dE kelow the official limit are not reported,
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o] No.& Ee Feng Road,EBElock 52,
| DIX Shenihen Science & Industry Park
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Data: 39 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. 1 39
Dis. / Ant. : 3m 3115(0911) int. pol. : VERTICAL
Limit : FCC PART 15C FELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode r Tx 11g CH1 Z241:2MHz

M/ : W1030
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Data: 40 File: EX2010 test data'T\TUV2010-07-07.EM6E (120)
20 Level {(dBuV/m) Date: 2010-07-07
FCC PART 15C PEAK
60
1 FCC PART 15C AV
04000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
3ite no. i 3m Chaber Data no. T 40
Dis. / Aint. HI ] 3115(0911) int. pol. : VERTICAL
Limit : FCC PART 15C FELE
Env. / Ins. @ Z23%C/54% Engineer : Paul Tian
EUT : Digital Photo Frame with WIFI
Power 1 120V/60Hz
Test mode r Tx 11g CH1 Z241:2MHz
M/ : Wioso
int., Cable Amp. Emiszion
Freg. Factor loss Factor EReading Level Limits Margin Remark
(MHz) (dE/m) (4B} (dE) {dEuv) (dEuV/m) (dBuV/m) (dE)
1 4524.000 34.32 10.64 35.08 45,65 55.58 T4.00 15.44 FPeak
2  4824.000 34.32 10.64 35.08 39.52 49,40 54.00 4,60 Lyerage
Remarks:

1.
2.

Emission Lewel= Antenna Factor + Csble Loss —Awmp Factor + Reading.
The ewiszion levels that are Z0d4AE kelow the official limit are not reported,




